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CORE PARTS  SETS FOR WM321 

 (Part No.)  Description  (Q'ty)   
WM321-01  Set of blade 31 1 set  

 

 WM321-02  Set of blade 21 1 set   
 WM321-03  Set of rear master shaft 321 1 set   
 WM321-04  Set of adjustment shaft & block 1 set   
 WM321-05  Set of closure plate 321 1 set   
 WM321-06  Set of closure cam 1 set   
 WM321-07  Closure retain plate 321 1 set   
 WM321-08  Set of left side panel 321 1 set   
 WM321-09  Set of right side panel 321 1 set   
 WM321-010A  Set of 321A Front margin panel 1 set   
 WM321-011A  Set of 321 Rear margin panel 1 set   
 WM321-011B  Set of front cover plate  1 set   
 WM321-012  Set of measure panel  1 set   
 WM321-013  Set of margin adjustment panel 2set   
 WM-02-1  Set of set-pins 31 1 set   
 WM-02-2W  AW Set Of Punch Handle  1 Set   
 WM-02-3W  BW Set Of Close Handle 2 Set   
 WM-02-4  Set of punch shaft 1 set   
 WM-05  Set of depth control shaft 2set   
 WM-010  Set of set-pins 21 1 set   
 
 
 
 
 
 
STICKER FOR WM321 
 (Part No.)  Description (Q'ty)   
 WM-P25  Punch ruler sticker 31 1 Set   
 WM-P26  Set-Pin Ruler Sticker 31 1 Set   
 WM-P27  Punch ruler sticker 21 1 Set   
 WM-P48  Handle direction sticker 3 Set   
 
 
 
 
 
 
CORE PARTS FOR WM321 
 (Part No.)  Description (Q'ty)   
 WM321-10  Wire Closer Control knob 1 Set   
 WM321-21  Hexagon Bolt M4×12 1 Set   
 WM321-17  Rear Cover Plate 1 Set   
 WM-61  Hexagon Bolt with spring washer 12 Set   
 WM-22  Socket For Set Pins 4 Set   
 WM-27  Washer For Handle 3 Set   
 WM-37  Hexagon Bolt M5×8 8 Set   

 WM-39  Hexagon Bolt M4×6 2 Set   
 WM-41  Fastener For Handle 3 Set   
 WM-56  Frame Pole 3 Set   
 WM-57  Chip Tray 1 Set   
 WM-59W  Set-Pin Cover Plate 31W 1 Set   
 WM-62  Cross Bolt M3×6 16 Set   
 WM-63  Bolt For Side Guide Plate 4 Set   
 WM-65  Depth Margin Bar 2 Set   
 WM-66  Depth Margin Driver 4 Set   
 WM-73  Compression Spring 2 Set   
 WM-83  Depth Margin Control Knob 2 Set   
 WM-104  Paper Guide 1 Set   
 B123-18  Hexagon Bolt 4 Set   
 WM-38  Hexagon Bolt M4x20 8 Set   
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PARTS LIST FOR BLADE SET WM321-01 
(Part No)  Description Q'ty (Part No) Description Q'ty 

WM321-3  Base Plate 321 1Set WM-11-11 Blade 53.5mm Length 2 Set 
WM-3  Base Blade Plate 31 1 Set WM-11-12 Blade 52.5mm Length 2 Set 
WM-4  Bottom Plate 31 1 Set WM-11-13 Blade 51.5mm Length 2 Set 
WM-5  Middle Plate 31 1 Set WM-11-14 Blade 50.5mm Length 2 Set 
WM-6  Upper Plate 31 1 Set WM-11-15 Blade 49.5mm Length 2 Set 
WM-7  Rear Plate For set Pin 31 1 Set WM-11-16 Blade 48.5mm Length 2 Set 
WM-8  Washer For Upper Plate 5 Set WM-11-17 Blade 47.5mm Length 2 Set 
WM-9  Washer For Middle Plate 5 Set WM-11-18 Blade 46.5mm Length 3 Set 
WM-10  Washer For Bottom Plate 5 Set WM-11-19 Blade 45.5mm Length 3 Set 

WM-11-1  Blade 63.5mm Length 2 Set WM-12 Cross Screw  5 Set 
WM-11-2  Blade 62.5mm Length 2 Set WM-13 Hexagon Bolt 5 Set 
WM-11-3  Blade 61.5mm Length 2 Set WM-14 Hexagon Bolt 5 Set 
WM-11-4  Blade 60.5mm Length 2 Set WM-15 Washer 5 Set 
WM-11-5  Blade 59.5mm Length 2 Set WM-17 Set Pin 80 Set
WM-11-6  Blade 58.5mm Length 2 Set WM-23 Left Gear Set 1 Set 
WM-11-7  Blade 57.5mm Length 2 Set WM-24 Right Gear Set 1 Set 
WM-11-8  Blade 56.5mm Length 2 Set WM-37 Hexagon Bolt 4 Set 
WM-11-9  Blade 55.5mm Length 2 Set WM-38 Hexagon Bolt 1 Set 

WM-11-10  Blade 54.5mm Length 2 Set

 

WM-64 Screw Nut 1 Set 
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PARTS LIST FOR BLADE SET WM321-02 

( P a r t  N o )  Description Q'ty (Part No) Description Q'ty 
WM321-3  Base Plate 321 1Set WM-91 Middle Plate 21 1 Set 

WM-8  Washer For Upper Plate 5 Set WM-92 Upper Plate 21 1 Set 
WM-9  Washer For Middle Plate 5 Set WM-93-1 Blade 63.5mm Length 2 Set 

WM-10  Washer For Bottom Plate 5 Set WM-93-2 Blade 62mm Length 2 Set 
WM-12  Cross Screw  5 Set WM-93-3 Blade 60.5mm Length 2 Set 
WM-13  Hexagon Bolt 5 Set WM-93-4 Blade 59mm Length 2 Set 
WM-14  Hexagon Bolt 5 Set WM-93-5 Blade 57.5mm Length 2 Set 
WM-15  Washer 5 Set WM-93-6 Blade 56mm Length 2 Set 
WM-17  Set Pin 54 Set WM-93-7 Blade 54.5mm Length 2 Set 
WM-23  Left Gear Set 1 Set WM-93-8 Blade 53mm Length 2 Set 
WM-24  Right Gear Set 1 Set WM-93-9 Blade 51.5mm Length 2 Set 
WM-37  Hexagon Bolt 4 Set WM-93-10 Blade 50mm Length 2 Set 
WM-38  Hexagon Bolt 1 Set WM-93-11 Blade 48.5mm Length 2 Set 
WM-64  Screw Nut 1 Set WM-93-12 Blade 47mm Length 2 Set 
WM-89  Base Blade Plate 21 1 Set WM-93-13 Blade 45.5mm Length 3 Set 
WM-90  Bottom Plate 21 1 Set 

 

WM-96 Rear Plate For set Pin 1 Set 

 



WIRE MAC DUO                    2007.3.16    PAGE5 
PARTS LIST FOR SET WM321-04 PARTS LIST FOR SET WM321-05 
( P a r t  N o )  Description Q'ty ( P a r t  N o ) Description Q'ty
WM321-8  Clousre adjustment block & 

indicator 
1 Set WM321-6 Closure plate 321 1 Set

WM321-9  Closure adjustment shaft 1 Set 

 

WM-36 Anti-slip sand paper 1 Set

 
 
 

 
 
 
 
 
 
 
 
PARTS LIST FOR SET WM321-07 PARTS LIST FOR SET WM321-010A 
( P a r t  N o )  Description Q'ty ( P a r t  N o ) Description Q'ty

WM321-7  Closure retain plate 1 Set WM321-20 321 Front margin panel 1 Set
WM-36  Anti-slip sand paper 1 Set 

 
WM321-P10 Master Selector sticker  1 Set

 
 
 
 
 

 
 

 
 

 
 
PARTS LIST FOR SET WM321-011A PARTS LIST FOR SET WM321-011B 
( P a r t  N o )  Description Q'ty ( P a r t  N o ) Description Q'ty
WM321-19  321 Rear margin panel  1 Set WM321-P4 21 size sticker 1 Set 
WM321-P3  31 size sticker  1 Set 

 
WM-102W Set-pin cover plate 21W 1 Set 
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PARTS LIST FOR LEFT SIDE PLATE SET WM321-08 

 (Part No)  Description Q'ty   
 WM321-2  Left Side Panel 321 1 Set   
 RM31-6  M4x12 Cross Bolt 3 Set   
 CME-47  Rubber Feet 3 Set   

 
 

 
PARTS LIST FOR RIGHT SIDE PLATE SET WM321-09 

 (Part No)  Description Q'ty    
 WM321-1  Right Side Panel 321 1Set    
 WM-62  Hexagon Bolt M3×6 4 Set    
 WM-69  Stopper 2 Set    
 WM-P8  Depth margin sticker 2 Set    
 RM31-6  M4x12 Cross Bolt 3 Set    
 CME-47  Rubber Feet 3 Set    

  

 



WIRE MAC DUO                                             2007.03.16 PAGE7 
PARTS LIST FOR SET WM321-012 

 (Part No)  Description Q'ty   
 WM321-15  Set of Diameter Scale 1 Set   
 WM321-16  Wire snatch 1 Set   
 WM321-P8  Wire size sticker 1 Set   
 WM-62  Cross bolt M3x6 3 Set   

 
 
 
 
 
 
 
 
 
 
PARTS LIST FOR BLADE SET WM-010 PARTS LIST FOR BLADE SET WM-02-1
 ( P a r t  N o )  Description Q'ty ( P a r t  N o ) Description Q'ty
WM-19  Set-Pin  27Set WM- 18 Middle Plate For Set-Pin 31 1Set 
WM-39  Hexagon Bolt M4×6 6 Set WM- 19 Set-Pin  40Set

WM-94  Middle Plate For Set-Pin 21 1 Set WM- 20 Front Plate For Set-Pin 31 1 Set
WM-95  Front Plate For Set-Pin 21 1 Set WM- 21 Sprung Plate 31 1 Set
WM-98  Sprung Plate 21 1 Set 

 

WM- 39  Hexagon Bolt M4×6 6 Set

 
 
 
 
 
 
 
 
 
 
PARTS LIST FOR CLOSE HANDLE WM-02-2W PARTS LIST FOR CLOSE HANDLE WM-02-3W 
( P a r t  N o )  Description Q'ty ( P a r t  N o )  Description Q'ty 

WM-25W  AW Master Bar 1 Set WM-26W  BW Master Bar 1 Set 
WM-28  Handle Grip 1 Set WM-28  Handle Grip 1 Set 
WM-29  Handle Core 1 Set WM-29  Handle Core 1 Set 
WM-40  Hexagon Bolt M8×65 1 Set 

 

WM-40  Hexagon Bolt M8×65 1 Set 

 
 
 
 
  
 


